'SU9982MT

M4 Exhaust System SU9982MT

Item# Description Part#

1A Head Pipe #1 HP-SUGSXR1000-051SS
1B Head Pipe #2 HP-SUGSXR1000-052SS
1C Head Pipe #3 HP-SUGSXR1000-053SS
1D Head Pipe #4 HP-SUGSXR1000-054SS
2 Collector Unit CU-SUGSXR1000-05SS
3 Ti. Mid-Pipe MP-SUGSXR1000-05HSTR
4 Spigots SP-R6-SP-1
5 Flanges FL18
6 Springs SG-63
7 M8 Flange Nut FA-HH8N
8 Pol. Muffler MA-44P0O15-2000HRT-C
9 Barrel Clamp BC-65

10 Bracket GS-SU9969HS

11 M8 x 25mm Hex Flange Bolt FA-HF825B

12 M8 Flat Washer FA-8FW

13 Spacers SPA-6

14 M8 x 80mm shcs FA-AH880B

15 Spacers SPA-8-F

16 Heat Guard HG-2

17 M6 x 6mm Pan Head Screw FA-PH66B

PERFORMANCE EXFUAUST SYSTEWS

2227 Joe Field Road
Dallas, Texas 75229

M4 Performance Exhaust

www.M4exhaust.com
972-481-9300



